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TI!ST C!RTIFICAT! NO. ll: - 162689/20221otEM1 DATE 06.05.2022 PAGE lOF2METAlS a. AllO'tS

Ref. No. · HGRV/ fJP-1/1E/2r1l1-20221122 dt.29.04 .20222
SEAL/MARK THUS

Issued To · MIs. H.G. Raipur Visakhapatnam AP-1 Private Umited· NH-130 RV AP-01 Package, A1uru-Jakkuva Project
, ..,,'-~ Base Camp Office, Kondakenguva Village Samples from SIPl, Purulia

Kotasirlam Road Via Bhusayavalasa jointly collected Wth IE
(Near Kotasirlam) Ramabhadrapuram Mandai representative & HGIEL
Vizianagaram District, Andhra Pradesh
PIN: 535579

Copy To · X ,
Sample Re::eived On : 04.05.2022· sample Tested On : 05.05.2022

Description of Sample(s) · 1 no. each cut Pc. of dia 8 mm, 10 mm, 12 mm, 16
mm, 20 mm, 25 mm & 32 mm 0 TMT Sample
[Source of Material: Shakambhari Group (Elegant Test Method: ASTM:E-415/2015

: '
TMT)]

Product Specification( s)/ · IS: 1786/Fe-SOOD·Test Items Chemical Analysis

, Subje::t: Development of Six lane A1uru-Jakkuva section of NH-13O-CD Road from KIn 365+033 to KIn 396+800 under Raipur-
Visakhapatnam Economics Corridor In the state of AncIlra Pradesh, India under Bharatmala Parlyojana on Hybrid Annuty Mode

: (AP 01) & LocatIon/Chaln age: ELEGANTTMT Maoofaaurlng lkIlt 0Asans0I [AS DECLARED] \

II This I. to Certify that the above sample( s) ha!lhave been tested with the foIlMng results ::

""-.•
carbon Sulphur Phosphorous

Sulphur (S) %
TMTSAMPLES +(C) % (5)% (P)%

Phosphorous (P) %

0.20 0.031 0.028 0.058
8mm0 (zero point two (zero point zero (zero point zero (zero point zero five

zero) -, three one) two eight) eight)
.- "'

Requirements as per
IS: 1786/2008/Amdt.No. 11 0.25max. 0.040 max. 0.040 max. 0.075 max.

Nov.2012/Gr.Fe-SOOD

menbII Condition : LT. - 24.fOC • 1Ut. - eet. ~~.tblertainty (If applicable) : lot .pplicable SANAT SAHA
,

Authorized Signatory.. ~
'. '. '.

.0;

INSURVEY/QF-7.8/02/01, Rev. 00, Rev. Date: NIL For Inspection Survey & Surveillance m Pvt. Ltd.

.~ts reported in this Test Certificate are based on observations and measurements under the stated environmental conditions.
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____________ ~_ _ __~ ~~ed~ ~e.~~I~s~pertainto the sample(s) only. SAMPLE/S IS I ARE NOT DRAWNBY US.
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TDT Cf.R1'IFlCAT! NO. lC - 162689/20221CHEM1 OAT! 06.05.2022 PAGE 2OF2METALSa. AllOYS

10
Carbon Sulphur Phosphorous

SUlphur (5) %
lMTSAMPU:S +(C) % (5)% (P)%

Phosphorous (P) %

0.20 0.027 0.024 0.051
10mm0 (zero point two (zero point zero (zero point zero (zero point zero fIVe

zero) two seven) two four) one)

.
0.16 0.031 0.040 0.071

12mm0 (zero point one six) (zero point zero (zero point zero (zero point zero
three one) four zero) seven one)

•...•... 0.17 0.026 0.025 0.051I()
(') 16mm0 {zero point one (zero point zero (zero point zero (zero point zero fiveI()

~ seven) two six) two five) one)(')
coen-enco

0.18 0.040 0.032 0.071~..•...
20mm0 (zero point one (zero point zero (zero point zero (zero point zero0

0
en eight) four zero) three two) seven one)cor-,

It 0.16 0.036 0.032 0.068e 25mm0 (zero point zero (zero point zero (zero point zero six"C

(zero point one six) three six) three two) eight)

-
0.22 0.016 0.019 0.035

32mm0 (zero point two (zero point zero (zero point zero (zero point zero
two) one six) one nine) three five)

II
Requirements as per

IS:1786/2008/AmdtNo.l/ 0.25max. 0.040 max. 0.040 max. 0.075 max.
Nov.2012/Gr.Fe-SOOD

;

Remark: AU the samples: conform. to IS:1786/2008/Amdt.No.l/Nou.2012/Gr.Pe-500D i,
resped. to the above test results.

,
This cettJf1c:ate refel'S to TC - 162689/2022/MECH/METALS

----- *.* -- ForIns~tion su~e~~~ M. L::~ I
INSURVEY/QF-7.8/02/02 .

~AI\IAT ~AHA

Autnonzeo ~lgnalOry

u..
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Laboratory: Office:
327, R. N. Guha Road, Nager Bazar, Kolkata - 700 028 21 & 260, Park Lane, Kolkata - 700 016
Tel: + 91 33 4005 6324/76040 88810 Tel: + 91 33 4072 1183/76040 88809
E-mail: insurveylab@yahoo.com E-mail: insurvey1980@gmail.com

. ho@insurveyindia co in
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T!ST CD.1IFlCATlNO. n:- 162689/20221MEOf/METAlS DATI 06.05.2022 PAG lOF3

Ref. No. · HGRV/N'-l/1Ef2JJl.l-2022/122 dt.29.04 .20222 SEALJMARKTHUS

Issued To · MIs. H.G. Raipur Visakhapatnam AP-l Private Umited· NH-130 RV AP-ol Package, Aluru-Jakkuva Project
Base Camp Office, Kondakenguva Village Samples from SIPl, Purulia

•
Kotasirlam Road Via Bhusayavalasa jointly collected with IE(Near Kotasirtam) Ramabhadrapuram Mandai representative & HGIELVizianagaram District, Andhra Pradesh
PIN: 535579

Copy To · X Sample R~ On : 04.05.2022
SampleTested On . 05.05.2022.

Description of Sample( s) · 1 no. each cut Pc. of dia 8 mrrr, 10 mm, 12 mm, 16
rnm, 20 mm, 25 mm & 32 mm 0 TMT Sample Test Method: IS:l786/OO/Amnclt
[Source of Material: Shakambhari Group (Elegant NO.-l/Nov.-2012, IS:I600/Ptl/
TMT)] 2018 & IS:1S99/2012/RA-2015

,j(~

Product Specification( s)/ · IS: 1786/Fe-SOOD
Test Items Mechanical Test

Subject: Developmert d Six Lane A1uru-Jakkuvasection d NH-13O-CORoad from Km 365+033 to Km 396+800 under Raipur-
VisakhapatnamEconomicsCorrIdor In the state d Anc:tu8Pradesh, India U'lder BharatmalaPariyojanaon Hybrid Annuty Mode
(AP 01) &. locatIon/Chaln age: ELEGANTTMT Manufac.turilg lktlt 0Asans0I [AS DECLARED]

I the the boYe sample(s) has/h8Ve been test8d with the followingI Thl••• to Certify ....
Ultimate %Total BendTest at%EIonga- EIongatjon Rebend Test at Mass per1MT 0.2% Proof Tensile 1000 uso/1571/20

SAMPLES Stress, N/mm2 Strength, tIon on at maximum
UplD200 - 30 UpID100-40 Meter Run,

5.6~Gl force on kgN/mm2 5.65~GL Over200 -40 OVer 100- 60

550.8 630.9 -18'.3 0.400. (six 6.4(five (eighteen (zero point8mm0 hundred fifty hundred point (six point Satisfactory Satisfactory four zero
point eight) thirty point three) four) eight)nine)

Requirements TS/yS Ratio 0395as per ~ 1.10 [mleraoce:I '1786/2008 SOO.Omin. butTS not 16.0 min. 5 min. To pass the To pass the (%)7%] for 8/lVndtNo.l/ less than test test mm0
Nov.2012/ 565.0 [for Batth]

Gr. Fe-SOOD ..
Envbonmental Condition : At2rCT ••••.••••• r-g4'R./~
Estimllled UrartaInty (Ifappltcable) : t applc:able

RAJENDRA RAM DAS
Authorized Signatory

INS~EY/QF-7.8/02/01, Rev. 00, Rev. Date: NIL For Inspection Survey & Surveillance (I) Pvt. ltd.
. .

'"co

'"co....

The results reported In this Test Certificate are based on observations and measurements under the stated environmental conditions .
Any reproduction or Xerox copy in part or full is not valid unless attested, Results pertain to the sample(s) only. SAMPLEIS IS 1ARE NOT DRAWN BY US.
Liability for return of the sample ceases after a month, unless otherwise advised by concerned authority.
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TI!ST CIRlIFlCAT! NO. Te - 162689/20221MECHETAlS OAT! 06.05.2022 PAGE 2OF3

Ultimate %EIonga- %Total Bend Test at0.2% Proof EIongatlon at Rebend Test tit Mass perlMT Tensile tIon on lSOO 13S'/15N2"
SAMPLES

Stress, strqlh, 5.65"1/s::> maximum
IJpto20 0 - 30 UpfD100-40 Meter Run,

N/mm2 force on kgN/mm2 GL 5.65.JS;;,Gl Over200-40 Over100- 60

517.0 615.3 23.7
0.589(five (six (twenty ·7.6 (zero point10mm0 hundred hundred three (seven point Satisfactory Satisfactory five eightseventeen fifteen point six)
nine)point zero) point three) seven)'

546.4
632.7 22.4 I 0.843(five (sbc hundred (twenty 10.4 (zero point

12mm0 hundred (ten point Satisfactory Satisfactory
forty six thirty two two point

four) eight four

point four)
point seve'I) four) three)

560.5 656.6 22.9(five (six (twenty
6.4 1.55

16mm0 hundred hundred (six point Satisfactory Satisfactory (one point
sixty point fifty six

two point
four) fIVe five)

five) point six) nine)

0.617
[tolerance:
(±)7% for
lOmm0

(for Batth]
Requirements TS/yS

0.888as per Ratio ~ [tolerance:
IS: 1786/2t:1J8/ 500.0 min.

1.10
16.0 min. 5 min. To pass the To pass the (±)5%] for

AmdtNo.1/ butTS not test test 12mm0
Nov.2012/ less than [for Batth)

Gr. Fe-SOOO 565.0
1.58

[Tolerance:
. (:t:)5%] for

16mm0. [for Batrh]
~ I'~

-

••
cJZ,~, ~
RAJENDRA R M DAS
Authorized Signatory

. For Inspection Survey & Surveillance (I) Pvt. Ltd .
INSURVEY/QF·7.8/02/02
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Ultlmate %EIonga- %Total BendTest at0.2% Proct Elongation at Rebend Test at Mass perTMT Tensile tIon on 1000 135"/1511/2
0

SAMPlES
Stress, Strength, 5.65~

maximum
IJptD20 0 - 30 IJptD 10 0- 40 Meter Run,

N/mm2
N/mm2 GL

me on Over200 =40 Over10 0- 60 kg
5_65.Jso GL

560.7
643.3. 20.5t..

(five 8.7 - 2.45
20mm0 hundred (six hundred (twenty (eight point Satisfactory Satisfactory (two point. sixty point forty three point seven) four fIVe)

seven) point three) five) .

5S8.5 692.1 17.0 3.94(five (six hundred (seventse 6.7 (three25mm0 hundred ninety two n point (six point Satisfactory Satisfactory point ninefifty eight point one) zero) seven) four)point five)

515.6 665.9 21.2 6.35(five (six hundred (twenty 7.9 (six32mm0 hundred sixty five one point (seven Satisfactory Satisfactory hundredfifteen point point nine) two) point nine) thirty five)six)

2.47
[toleral'l:e:
(%3%) for
20mm0
[for Batx:h]

Requirements TS/yS Ratio 3.85.. as per ~ 1.10 [toIersl'l:e:IS: 1786/2008/ 500.0 min. butTS not 16.0 min. 5 min. To pass the To passtne (±)3% for
AmdlNo.1/ less than

test test 25mm0
Nov.2012/ 565.0 [for Batx:h]

Gr. Fe-SOOD
6.31

[toIeral'l:e:
(:1:)3% for
32mm0
(for Batx:h]

Remark: AU the samples :conform. to IS:1786/2008/ Amdt.No.l/Nou.2012/Gr.Fe-500D in
respect to tne above test results.

This certificate refers to TC - 162689/2022/CHEM/METALS. Ii ALLOYS..._- - - ---

r-;;::< •~' ~
For Inspection Survey & Surv iIIonce (I) Pvt. Ltd.

INSURVEY/QF-7. 8/02/02 . RAJENDRA RAM n.dc::!
';;)'ynalOry
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